
 

Fall 2015, Vol. 45, No. 3

ClearWatersClearWaters
New York Water Environment Association, Inc. 

Jamaica Bay Water Quality 
Also Inside:

Suffolk Co. and Albany Co. Operator Spotlights
Highlights of Watershed Science Conference



2   Clear Waters Fall 2015



Clear Waters Fall 2015   3Clear WatersClear WatersClear Fall 2015Fall 2015Fall 3

President’s Message . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  4
Michael J. Garland

Executive Director’s Message . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  5
Patricia Cerro-Reehil

Highlights of Watershed Science and Technical Conference 
and Green Infrastructure Training Session  . . . . . . . . . . . . . . . . . . . . . . .  6–7
[...]
tain organic particulates, nutrients, and undesirable chemical con-
taminants. Filtration of these discharges by ribbed mussels could 
potentially remove substantial quantities of these constituents that 
accumulate in water and degrade water quality. While the filtering 
capacity of ribbed mussels is well known, it is unclear whether that 
capacity can be adapted to the practical application of filtering dis-
charges to improve water quality. The NYCDEP has undertaken this 
pilot study to evaluate if a “wall” of ribbed mussels could be built to 
support a sufficient ribbed mussel population to carry out effective 
filtration and improve water quality.

Several artificial structures were constructed in Fresh Creek, a 
tributary to Jamaica Bay, to encourage the growth of ribbed mus-
sels. Started in July 2011, the study monitored ribbed mussel growth 
and water quality to measure their effectiveness in removing nutri-
ents and particulate organic matter from the water. Monitoring and 
data analysis continued through late Fall 2014. Naturally recruited 
mussel spat, i.e., mussel larvae, was observed beginning in June 
2012. The spat was generally observed to occur in the nooks and 
crannies of the cargo netting and metal pilings. In the last count of 
mussels in Summer 2014, over 150 mussels were observed to have 
set on the structures. While this is well below the expected coloniza-

tion density, the structure may need to reach a biological threshold 
before full colonization can occur. The structure will remain in 
place and further assessments of ribbed mussel density will be made 
in the future. Should there be sufficient densities, measurement of 
potential water quality improvements could be undertaken. 

John McLaughlin is Director of the Office of Ecological Services, 
Bureau of Environmental Planning and Analysis of the New York City 
Department of Environmental Protection. He may be reached at johnm@ 
dep.nyc.gov. 

Buoys are seen protecting installed ribbed mussel array at Fresh Creek, 
a tributary to Jamaica Bay, to encourage mussel growth.

Ph
ot

o 
co

ur
te

sy
 o

f N
YC

D
EP

Close up view of attached ribbed mussels

Ph
ot

o 
co

ur
te

sy
 o

f N
YC

D
EP

Corporate Office
PO Box 417, Butler, NJ 07405

P 973.750.1180  |  F 973.750.1181 
gjager@jagerinc.com  |  www.jagerinc.com

Syracuse, NY Office  |  Randy Ott, P.E. 
GP Jager Inc.

7505 Moccasin Path, Liverpool, NY 13090 
P 315.652.5627  |  randyott@jagerinc.com

Buffalo, NY Office  |  Rick Calmes 
GP Jager Inc.

10836 Partridge Road, Holland, NY 14080 
P 716.222.4101  |  rcalmes@jagerinc.com

TOTAL WATER MANAGEMENT SOLUTIONS
                           ADAPTABLE FOR TODAY'S CHANGING DEMANDS

Our experience in Aeration and Mixing, coupled with years of expertise in Biological Processes and Filtration Systems allows us to 
provide you with the most adaptable treatment solutions that offer the lowest cost of ownership. Aqua-Aerobic Systems’ advanced 
wastewater technologies meet or exceed the most stringent effluent requirements, including nutrient removal and water reuse, and are 
designed to easily accommodate changing effluent demands. 

• Range of models, sizes and options 
• Proven high-efficiency and reliable       
   performance for over 40 years
• Aqua MixAir® process reduces power 
   consumption; low total cost of ownership 
• Endura® Series limited maintenance 
   motors

Aeration & Mixing

• Combines biological treatment with 
   ultrafiltration membranes
• Direct filtration of mixed liquor with 
   submerged membrane systems 
• Enhanced process control with the
   IntelliPro® system

Membrane Systems

• Unique OptiFiber® cloth fi ltration 
   media offer high quality effl uent with 
   minimal backwash
• Variety of customized mechanical 
   designs for retrofi tting existing fi lters 
   or for new installations 
• High fi ltration capacity results in a 
   small footprint
• Low cost of ownership

Filtration

Batch Processes

• Time-managed nutrient removal 
• Unique subsurface decant avoids 
   undesirable solids discharge 
• IntelliPro® monitoring and control system 
   enhances operation and performance
• Aqua MixAir® process reduces energy 
   consumption; low total cost of ownership

Biological Processes

Flow-Through Systems

• Flow-through operation with multi-stage     
   performance
• Enhanced nutrient removal capabilities 
• Ideal for a wide range of design flows 
• Unique phase separator reduces WAS 
   volume 20-50%

• Combines process monitoring and 
   integrated comparative analysis  
• Automatic adjustment of biological 
   nutrient removal and chemical addition 
• Proactive operator guidance via
   BioAlert™ process notifi cation program

IntelliPro® 
Monitoring and Control System

CoAd_GPJager_8.5x11.indd   1 7/28/15   9:33 AM



Clear Waters Fall 2015   17

Corporate Office
PO Box 417, Butler, NJ 07405

P 973.750.1180  |  F 973.750.1181 
gjager@jagerinc.com  |  www.jagerinc.com

Syracuse, NY Office  |  Randy Ott, P.E. 
GP Jager Inc.

7505 Moccasin Path, Liverpool, NY 13090 
P 315.652.5627  |  randyott@jagerinc.com

Buffalo, NY Office  |  Rick Calmes 
GP Jager Inc.

10836 Partridge Road, Holland, NY 14080 
P 716.222.4101  |  rcalmes@jagerinc.com

www.aqua-aerobic.com |  1-815-654-2501

TOTAL WATER MANAGEMENT SOLUTIONS
                           ADAPTABLE FOR TODAY'S CHANGING DEMANDS

Our experience in Aeration and Mixing, coupled with years of expertise in Biological Processes and Filtration Systems allows us to 
provide you with the most adaptable treatment solutions that offer the lowest cost of ownership. Aqua-Aerobic Systems’ advanced 
wastewater technologies meet or exceed the most stringent effluent requirements, including nutrient removal and water reuse, and are 
designed to easily accommodate changing effluent demands. 

• Range of models, sizes and options 
• Proven high-efficiency and reliable       
   performance for over 40 years
• Aqua MixAir® process reduces power 
   consumption; low total cost of ownership 
• Endura® Series limited maintenance 
   motors

Aeration & Mixing

• Combines biological treatment with 
   ultrafiltration membranes
• Direct filtration of mixed liquor with 
   submerged membrane systems 
• Enhanced process control with the
   IntelliPro® system

Membrane Systems

• Unique OptiFiber® cloth fi ltration 
   media offer high quality effl uent with 
   minimal backwash
• Variety of customized mechanical 
   designs for retrofi tting existing fi lters 
   or for new installations 
• High fi ltration capacity results in a 
   small footprint
• Low cost of ownership

Filtration

Batch Processes

• Time-managed nutrient removal 
• Unique subsurface decant avoids 
   undesirable solids discharge 
• IntelliPro® monitoring and control system 
   enhances operation and performance
• Aqua MixAir® process reduces energy 
   consumption; low total cost of ownership

Biological Processes

Flow-Through Systems

• Flow-through operation with multi-stage     
   performance
• Enhanced nutrient removal capabilities 
• Ideal for a wide range of design flows 
• Unique phase separator reduces WAS 
   volume 20-50%

• Combines process monitoring and 
   integrated comparative analysis  
• Automatic adjustment of biological 
   nutrient removal and chemical addition 
• Proactive operator guidance via
   BioAlert™ process notifi cation program

IntelliPro® 
Monitoring and Control System

CoAd_GPJager_8.5x11.indd   1 7/28/15   9:33 AM



18   Clear Waters Fall 2015

 Pleasantville, Syracuse, Plainview, Rochester, NY; 
Bridgewater, NJ; Baltimore, MD; and Landover, MD 

www.savinengineers.com

“IMPROVING QUALITY OF LIFE”

Water | Wastewater | Collection Systems 
 Solid Waste | Alternative Energy 

www.HollandCompany.com • Adams, MA 01220

SOLUTIONS FOR:
4  Water Purification
4  Nutrient Reduction
4  Dechlorination

SOLUTIONS FOR:
4  Water Purification
4  Nutrient Reduction
4  Dechlorination

Call 800-639-9602Call 800-639-9602



Clear Waters Fall 2015   19

At the end of the nineteenth century, the emergence 
of Jamaica Bay as a recreation area, complete with 
beaches, hotels, restaurants, and amusement parks 
motivated the construction of New York City’s first 
municipal wastewater treatment plants (WWTPs).1 

The original Jamaica WWTP, built in 1903 in the Jamaica area 
of Queens, was one of the city’s initial treatment facilities that 
discharged into the Jamaica Bay and was strategically located in 
proximity to widely used public beaches.2 The plant was originally 
designed to provide primary treatment with chemical coagulation 
and chlorine disinfection for an average design flow of 1 mgd.3 
While the initial motivation of the city’s first WWTPs was to protect 
public bathing areas and the health of beach goers, the establish-
ment of the Metropolitan Sewage Commission and the newly found 
link between waterborne bacteria and diseases soon shifted the 
focus to the maintenance of water quality.2 

The first major expansion and facility upgrades of the Jamaica 
WWTP occurred in 1926 when the original plant was demolished 
and new facilities including a grit chamber, a fine-screenings cham-
ber, a pumping station and a chlorination facility were constructed. 
These new facilities were designed to treat an average design flow 
of 50 mgd that would still discharge to Jamaica Bay. No other major 
modifications were implemented until 1940.3 

In 1940, the Department of Public Works upgraded the Jamaica 
WWTP to a 65 mgd modified aeration plant. New facilities included 
a blower and power building, a new chlorination building, a screen-
ings dewatering building, four aeration tanks, eight final settling 
tanks, two sludge thickeners, and 12 sludge digesters. The plant was 
also designed to provide a 65 percent reduction of suspended solids 
(SS) and biochemical oxygen demand (BOD).3 

As the population of Queens continued to grow, the plant 
became overburdened. It was upgraded in the 1960s to provide 
increased hydraulic capacity, with primary treatment and disin-
fection for average annual and peak flows of 100 and 200 mgd, 
respectively, and secondary treatment for flows up to 150 mgd. 
Upgrades included conversion of the secondary treatment facilities 
to step-feed aeration. In addition, the modifications provided for 85 
percent removal of BOD and SS.3 

The 1970s saw further modernization of the plant and the con-
struction of an additional gravity thickener to meet new federal 
treatment mandates.3 

Stabilization Study
By the late 1980s, the plant was experiencing a number of 

problems that rendered it unable to meet its mandated discharge 
standards of 85 percent removal of TSS and BOD from its efflu-
ent discharged to Jamaica Bay. Deficiencies included inadequate 
hydraulic capacity to meet peak flow demands, odor problems, 
inefficient equipment, and outdated instrumentation and controls. 
Of particular concern was the unequal flow and solids distribution 
between the primary sludge tanks (PSTs), which caused two of the 
four PSTs to take most of the flow and solids loading. During this 
period, the plant regularly exceeded effluent limits for TSS and 
BOD as can be seen in Figures 1 and 2. In the figures, data points 

Improving Plant Performance and Reliability 
for the Jamaica Wastewater Treatment Plant 
by Alyki Malliaros, Carl Lagasca and Kevin Clarke

that are below the solid permit limit lines indicate months in which 
the plant exceeded its permit. 

In light of these deficiencies, the New York Department of 
Environmental Protection (NYCDEP) implemented a stabiliza-
tion program with the goal of improving plant performance and 
reliability. As part of the stabilization program, NYCDEP commis-
sioned AECOM (formerly Metcalf and Eddy) to conduct a study 
to identify operational and design issues, evaluate alternatives for 
correcting the various deficiencies, and recommend a means of 
implementing the suggested remedial measures. The program, 
which ran from 1989 to 1991, determined a number of specific plant 
improvements that would be required to stabilize the plant’s per-
formance, ranking them in order of priority. The outcome of the 
program was a two-phased construction upgrade approach, with 
the most pressing issues being addressed under Phase 1, and the 

Figure 1. Jamaica WWTP Percent Total Suspended Solids Removal from 
1988-1994 

G
ra

ph
 c

ou
rt

es
y 

of
 A

EC
O

M
 u

si
ng

 N
YC

D
EP

 d
at

a

Figure 2. Jamaica WWTP Percent Biochemical Oxygen Demand 
Removal from 1988-1994 

G
ra

ph
 c

ou
rt

es
y 

of
 A

EC
O

M
 u

si
ng

 N
YC

D
EP

 d
at

a

continued on page 20



20   Clear Waters Fall 2015

remaining deficiencies corrected under Phase 2. The engineering 
design services for the Phase 1 and Phase 2 stabilization upgrades 
were further contracted with AECOM.

Phase 1 Stabilization Upgrades
Design of the Phase 1 contract was performed between 1995 

and 1996. As part of the Phase 1 upgrades, several new facilities 
were designed specific to increasing the plant’s hydraulic capacity 
and improving the plant’s process performance. These included: 
new main sewage pumps (MSPs) with variable frequency drives; 
new primary splitter box; an additional primary settling tank with 
sludge and scum collectors, primary sludge pumps, piping, valves, 
controls, and other appurtenances; new return sludge pumps with 
variable frequency drives; new waste sludge pumps; new sodium 
hypochlorite feed and storage system including new chlorine con-
tact tank, feed system, dilution water pumps, sodium hypochlorite 
transfer pumps, storage tanks; as well as new odor control systems 
including packed towers, fans, pumps, storage tanks, piping, valves, 
and associated accessories. Figures 3A and 3B show some of the 
construction involved in the Phase 1 primary treatment system 
upgrades.

Phase 1 Performance Evaluation
Construction of the Phase 1 upgrades reached substantial 

completion in July 2006. Subsequent review of plant performance 
during a year-long certification period, spanning from July 15, 2006 
to July 15, 2007, revealed significant improvement in plant perfor-
mance when compared against baseline pre-Phase 1 conditions. As 
seen in Figure 4 and Figure 5, percent TSS and BOD removals were 
above their respective limits of 85 percent removal. The average 
percentages of TSS and BOD removal during the certification  
period were 93 percent and 94 percent, respectively.

Phase 2 Stabilization Upgrades
The Phase 2 stabilization upgrades addressed the remaining 

deficiencies not remedied under Phase 1. The Phase 2 design 
began in 2004 and was completed in 2005. The project’s scope of 
work included a new sludge screening building with a new primary 
sludge screening system; degritted sludge wet well; degritted pri-
mary sludge pumping system; residuals containers and container 
conveying system; new final settling tank peripheral energy dissi-
pating inlet baffles; new sludge blanket indicators; new gravity belt 
thickener (GBT); as well as aeration tank instrumentation and pro-
cess air control improvements. Figure 6 shows an aerial view of the 
Jamaica WWTP during construction of the Phase 2 improvements. 

continued from page 19

C
ou

rt
es

y 
of

 A
EC

O
M

Figures 3A and 3B: Construction of the Phase 1 primary treatment 
upgrades, including the new primary splitter box (top) and the new  
primary settling tank (bottom) 

C
ou

rt
es

y 
of

 A
EC

O
M

Figure 4. Percent TSS Removal during the 1-Year Certification Period 
after Completion of Phase 1 Stabilization Upgrades

C
ou

rt
es

y 
of

 A
EC

O
M

Figure 5. Percent BOD Removal during the 1-Year Certification Period 
after Completion of Phase 1 Stabilization Upgrades 

G
ra

ph
 c

ou
rt

es
y 

of
 A

EC
O

M
 u

si
ng

 N
YC

D
EP

 d
at

a



Clear Waters Fall 2015   21

As part of its commitment to protecting the Jamaica Bay water-
shed, NYCDEP saw an opportunity to increase plant process per-
formance by addressing the nitrogen concentrations in its effluent. 
[...]
addition that could be used during severe frothing events to force 
the filaments back into solution; rehabilitation of the surface spray 
water system in the aeration tanks; and use of hypochlorite to miti-
gate frothing and sludge bulking. 

To date, the NYCDEP has significantly reduced nitrogen dis-

continued from page 39



Clear Waters Fall 2015   41

Don’t Just “Settle” 
For Grit Removal.
Get 95% Removal—for the Lowest Total Costs—
with S&L’s patented PISTA® hydraulic vortex. 
 
At Smith & Loveless, we deliver state-of-the-art hydraulic 
solutions for removing and washing your problem grit. 
Our patented PISTA 360™ with V-FORCE Baffle™ isn’t 
a settling device relying on detention time or costly, 
continuous pumping. Its compact arrangment and proven 
hydraulic design effectively capture and prepare grit for the 
lowest total costs in grit removal—achieved through less 
total concrete tankage, lower energy and utility costs, and 
less organic capture. You don’t have to settle any more. 
 
Backed by the industry’s most prolific grit R&D and 
experience, we invite you to see the S&L difference.

Koester Associates Inc.
315.697.3800

 info@koesterassociates.com

Hydra-Numatic Sales
973.492.0181

sales@hnscompany.com

Represented North & West of 
Albany-Binghamton by:

Represented South & East of 
Albany-Binghamton by:

www.SmithAndLoveless.com

charges into the bay by about 30 percent. When the remaining 
BNR projects are completed, including this Coney Island step-feed 
BNR upgrade, it is projected that nitrogen loadings will be reduced 
by up to 60 percent. The reduction in nitrogen loadings will help 
prevent eutrophication from occurring in the bay, will improve 
overall DO levels, and will reduce severity and duration of hypoxia. 
On completion of these BNR projects, NYCDEP will undertake a 
comprehensive post-construction monitoring program to quantify 
water quality benefits and ecological improvements associated with 
these nitrogen reductions.

Keith Mahoney, PE, is Bureau of Wastewater Treatment Division Chief 
of the New York City Department of Environmental Protection, based 
out of Corona, NY, and may be reached at kmahoney@dep.nyc.gov.  
M. Laura Grieco, PE, (lgrieco@dep.nyc.gov), is the Bureau of Wastewater 
Treatment Section Chief; and George Bloom, PE, (gbloom@dep.nyc.gov) 
is Process Mechanical Engineering Chief for the Bureau of Engineering 
Design and Construction, both with NYCDEP. 

Sources 
1. “New York City’s Wastewater Treatment System.” New York: New 

York City Department of Environmental Protection, pgs. 5-6, 
http://www.nyc.gov/html/dep/pdf/wwsystem.pdf.

2. “Amendment to the Comprehensive Jamaica Bay Report, January 
2013.” New York City Department of Environmental Protection. 

3. “Coney Island Wastewater Treatment Plant Step-Feed Biological 
Nitrogen Removal Basis of Design Report Draft, June 2015.” New 
York City Department of Environmental Protection, Bureau of 
Engineering Design and Construction. Figure 4. Construction Elements of Step-Feed BNR Process

C
ou

rt
es

y 
of

 N
YC

D
EP



42   Clear Waters Fall 2015

Combined sewer overf low (CSO) discharges have tradi-
tionally been the major source of pollution entering 
Paerdegat Basin, a 1.25-mile tributary of Jamaica Bay 
located in the Borough of Brooklyn in the southern 
portion of New York City. These discharges caused 

significant violations to New York State water quality standards for 
dissolved oxygen, coliforms, f loatables, and settleable solids. In 
1986, the New York City Department of Environmental Protection 
(NYCDEP) retained the services of Hazen and Sawyer to develop a 
CSO facilities plan and lead the preliminary and final design effort 
for the Paerdegat Basin CSO Facility.

In 1992, NYCDEP entered into an Order on Consent with 
the New York State Department of Environmental Conservation 
(NYSDEC) to reduce CSOs throughout the New York City’s com-
bined sewer system. The Paerdegat Basin CSO Facility was one of 
several projects to be constructed under the consent order, and a 
result of recommended measures for reducing CSOs and improving 
water quality in the basin. The consent order stipulated construc-
tion of the CSO Facility in accordance with the approved Facility 
Plan and required construction completion by May 31, 2011. 

The facility was placed into operation on March 29, 2011 serving 
a tributary population of 500,000, and receiving CSO from a drain-
age area of approximately 6,000 acres.

Prior to this facility’s construction and 2011 commissioning, 
CSO discharges flowed directly into Paerdegat Basin, leading to 
water quality issues, particularly during wet weather. After this 
project was completed, approximately 30 million gallons of CSO 
volume capacity can be stored offline in the CSO retention tanks 
and tank influent channels, and an additional 20 million gallons 
can be retained in the sewers. In a typical year, the Paerdegat CSO 
facility results in up to 70 percent reduction in biochemical oxygen 
demand (BOD) and total suspended solids (TSS), preserving and 

Improving Jamaica Bay Water Quality through Reduction
of Wet Weather Discharges to Paerdegat Basin
by James G. Mueller, Keith P. Mahoney, Robert D. Smith and Anna D. Walsh 

protecting the Jamaica Bay estuary, part of New York City’s only 
national park.

Facility Operation
Retained combined sewage is pumped to the gravity interceptor 

via two discrete transfer systems. The first includes three 135 hp 
(horsepower) vertical centrifugal CSO pumps, each rated for 16.8 
mgd. The other system has two 85 hp pumps, each with a nominal 
3.6 mgd capacity, to handle the slurry of combined sewage and set-
tled solids in four offline storage tanks.

After each storm event, the tanks are cleaned using a system of 
48 flushing gates. Located at each end of the storage tank, the gates 
open sequentially to release controlled amount of water and create 
hydraulic wave action to push settled solids to the wet well, which is 
then pumped by the grit pumps described above.

All incoming flow is screened prior to entering the storage tanks. 
The screening facility is designed to pass flow of up to 2 billion gal-
lons per day and to remove large-sized debris and floatables using 
six 9-foot-wide reciprocating rake (climber) screens. Collected 
screenings are transported via a molded pan belt conveyor to a 
storage container for ultimate offsite disposal.

The CSO tanks and all process areas are ventilated and receive 
odor control. The odor control system consists of five exhaust air 
trains, each containing motorized inlet and outlet dampers, an 
activated carbon vessel and variable speed fan. Each carbon vessel 
is designed for 36,000 cfm (cubic feet per minute) max flow, and 
the fans are 150 hp each.

When the Paerdegat Basin CSO Facility, seen here, was placed into  
service in 2011, Paerdegat Basin greatly reduced CSO discharges to 
Jamaica Bay.

Ph
ot

o 
co

ur
te

sy
 o

f N
YC

D
EP

Sc
he

m
at

ic
 c

ou
rt

es
y 

of
 N

YC
D

EP

Schematic of Paerdegat Basin CSO Facility 

The Paerdegat Basin CSO Facility includes several innovative 
features: 

Gravity Harnesses Overflow: After a storm event, up to 33 
percent of the CSO stored offline can be returned to the sewer 
system by gravity, flowing back over regulator benches to an inter-
ceptor that conveys flow to the NYCDEP’s Coney Island Wastewater 
Treatment Plant (WWTP). The gravity return of this CSO portion 
yields extensive energy and cost savings while improving water 
quality. 

Hydroself Flushing Gates Remove Grit, Clean Tanks: The stored 
continued on page 44



Clear Waters Fall 2015   43

http://www.psiprocess.comJohn.corkery
@psiprocess. 
com

Pumping Services, Inc.

201 Lincoln Blvd.

Middlesex, NJ USA

P: 732 469 4540

F: 732 469 5912

www.psiprocess.com

Serving the Water and Wastewater Treatment Industry in New York and New Jersey

Edward Cornell                     732.667.1818
Project Management
Richard Scott                        732.667.1816
Project Management
David Hull                              732.667.1803
Estimating Management
Richard Malt                          732.667.1814
VP Service Manager

David J. Silverman P.E.     347.563.0766
New York Region 
John Corkery                     732.667.1800 
New  York-New Jersey
Denis Rehse                      732.667.1820
New Jersey 
Dale Parkhurst                   732.667.1805
VP Sales

Roger Parkhurst                732.667.1804
New Jersey
Edward Johnson               732.667.1822
Industrial Sales NY-NJ
Engineering Assistance     732.667.1833
Ana Hende, Sean Paratore 
Martin Striefler                    732.667.1861
Aftermarket Sales NJ/NY

WASTEWATER SCREENING 
Multi Rake Front Cleaning Screens - Mahr® Bar Screen 
– Washer Compactors  – Headworks Inc

WASTEWATER BIOLOGICAL TREATMENT AERATION 
EDI Coarse - Medium - Fine Bubble Diffusers –
Membrane & Ceramic - Environmental Dynamics Inc
Blowers-Positive Displacement – Turbo- Regenerative –
Sliding Vane – United Blower, Inc 
MBBR &IFAS  – Headworks Bio

WASTEWATER MONITORING AND CONTROL 
Aeration Control and Energy Cost Reduction - Biological 
Nutrient Removal - Phosphorous Removal –
Chloramination - Chlorination/De-Chlorination -
Nitrification/Denitrification - SBR Control - TOC 
Monitoring - UV Disinfection Control  – ASA Analytics Inc

WASTEWATER TREATMENT CLARIFICATION 
Polychem Chain & Flight- Scum Pipes – SedVac Sediment 
Dredge – Tube Settlers – Trickling Filter Media –
Submerged Process Media -  Brentwood Industries
Rectanglar & Circular Clarifiers – Solids Contact – Plate 
Settler – Monroe Environmental Inc

TERTIARY FILTRATION  - WATER REUSE - PHOSPHOROUS 
REMOVAL - Disk Filtration  – NOVA Water Technologies

BIOLOGICAL TREATMENT/ BNR 
Conceptual engineering design - equipment fabrication  
Bioworks North America Inc

GRANULAR MEDIA FILTRATION 
Filter Upgrades & Retrofits – Underdrain - Backwash 
Troughs – Panel - Air Scour Systems  – AWI

WASTEWATER MIXING 
Anoxic/Anaerobic  Mixing – Mechanical  Aerators –
digester mixers – sludge mixers – polymer mixers –
digester mixers  – Philadelphia Mixing Solutions Ltd

CONTROLS AND INSTRUMENTATION 
Lift Stations - Booster Stations - Ground Storage and 
Elevated Tanks  - Well Fields  - Chemical Feed - Hydro-
pneumatic Tanks  - Telemetry Systems – Screens –
ICS Healy Ruff

SLUDGE DEWATERING – THICKENING- CLARIFICATION-
FILTERATION-SOLIDS CLASSIFICATION-SEPARATION
Belt Press 1-3 Meters - Table Thickener - Low Flow Belt 
Press - Phoenix Process Equipment Company

PUMPING &GRINDING
Engine Driven and Electric Driven Pump Around and 
Bypass Pumping Systems – Pumping Services Inc 
Vertical Turbine- End Suction - American-Marsh Pumps 
Wastewater Grinders TR-Muncher - Moyno

MOTOR CONTROL & STARTING EQUIPMENT
Variable  Frequency Drives - Motor Soft Start Equipment 
Danfoss North America Inc

MATERIALS HANDLING 
Solids Separation –Vortex Grit Removal - Grit Collectors -
Conveyor Screens - Screenings Washing Dewatering 
Press - Bar Screens - Deep Well Bar Screens - Screw 
Conveyors –
WTP Equipment Corp

DECANTER CENTRIFUGE – Flows 15 – 400 GPM –
NOXON 

Manufacturers' 
Representative for Process 
Equipment, and Pumping 

Systems, serving New York 
Metro, Long Island, Hudson 

Valley, and New Jersey 
for  45 years

We represent the 
manufacturers recognized as 
the best in the business plus 

provide the value-added 
technical  and field  service to 

assure your success



44   Clear Waters Fall 2015

CSO is retained in flushing reservoirs for tank cleaning. After the 
tanks have been drained, the flushing gates on the reservoirs are 
activated in succession. A high celerity wave is released and any grit 
and debris that have settled are scoured from the tank bottom. The 
use of CSO to flush the tank floor conserves city water resources 
and provides a significant cost and labor savings to the city. 

Maintenance Flexibility: Individual bays of the CSO facility 
can be taken offline for maintenance or repair without having to 
remove the overall facility from the collections system network. This 
provides NYCDEP with greater operational and staffing flexibility.

Remote Operation: Considering NYCDEP’s staffing needs, the 
design engineer maximized operating flexibility. The facility can 
be operated solely from the Coney Island WWTP, if necessary or 
preferred. Personnel are required onsite only for routine mainte-
nance and periodic inspection. The degree of automation is esti-
mated to save the department $1.6 million per year in comparison 
to a fully manned facility.

Community Impacts
The CSO facility’s design is unique in its minimization of impacts 

on the community. The project prevents the reformation of the 
CSO sediment mound at the head of the basin which previously 
would lower dissolved oxygen levels to near zero and cause nuisance 
odors in the surrounding community. The design both conceals 
the major components and integrates public space. The CSO tanks 
are located underground; a visually pleasing landscaped berm and 
noise barriers shield the facility from public view; while a 40-foot-
wide esplanade along the basin’s edge provides a scenic space for 
area residents and accommodates educational tours. The facility 
also provides a much needed meeting hall for the local community 
board with a separate entrance and parking.

Green and Grey Infrastructure 
The CSO facility offers a unique harmony in centralized (grey 

infrastructure) solutions and distributed green solutions for urban 
storm runoff management, such as porous pavement and green 

roofs. This synergy allows the city to take maximum advantage 
of the benefits from both types of solutions and demonstrate how 
green and grey infrastructure can work together to achieve water 
quality goals. 

Natural Area Park and Ecology Park
In conjunction with the water quality improvements, NYCDEP 

created nearly 100 acres of park land in the undeveloped property 
adjacent to Paerdegat Basin for the community’s benefit, including 
constructed wetlands on both sides of the basin which promote spe-
cies biodiversity and preserve the ecological character of Jamaica 
Bay. The plan for the Natural Area Park and Ecology Park was 
developed taking into account the coastal setting and climatic con-
ditions of the area. The Natural Area Park features a restoration of 
a coastal grassland community to much of the project site. Public 
access will be restricted in the Natural Area Park, as its goal is to 
promote habitat restoration and ecological improvement. 

The Ecology Park is a smaller, five-acre section of the project 
that highlights many of the plant community types that exist or 
once existed in New York City. While it is as natural as possible, 

continued from page 42

The completion of construction and improvement of water quality  
in the basin have promoted the return of wildlife and increased access  
to public recreation, such as kayaking and fishing.

Ph
ot

o 
co

ur
te

sy
 o

f N
YC

D
EP

The Collection Facility South (CFS) building’s original, striking  
appearance – featuring the curved roof and low-lying design –  
minimizes impacts to the community while combining green and  
gray infrastructure.

Ph
ot

o 
co

ur
te

sy
 o

f N
YC

D
EP

Natural Area Park and Ecology Park provide public space and  
environmental benefits to the local community.

Ph
ot

o 
co

ur
te

sy
 o

f N
YC

D
EP



Clear Waters Fall 2015   45

the Ecology Park has pedestrian walkways and will be maintained 
through irrigation, as well as other horticultural management 
practices. The Ecology Park exhibits many of the ecological com-
munities of New York City in one location and will be used as an 
educational resource to promote awareness of the various environ-
ments found throughout the city.

Post-Construction Compliance Monitoring 
and CSO Facility Overflow

As part of the City-wide Post-Construction Compliance Monitor-
ing Program, NYCDEP compiles performance related information 
and conducts modeling activities for the Paerdegat Basin CSO 